
 

Evaluation of IMETTM Technology for Enhancement of Wastewater Sludge Digestion 

 

 

 

by 

Mevan C. Dissanayake 

 

 

 

Submitted in Partial Fulfillment of the Requirements 

for the degree of 

Master of Science in Engineering 

in the 

Civil and Environmental Engineering Program 

 

 

 

 

YOUNGSTOWN STATE UNIVERSITY 

May, 2014 

  



 

Evaluation of IMETTM Technology for Enhancement of Wastewater Sludge Digestion 

 

Mevan C. Dissanayake 

 

I hereby release this thesis to the public. I understand that this thesis will be made 
available from the OhioLINK ETD Center and the Maag Library Circulation Desk for 
public access. I also authorize the University or other individuals to make copies of this 
[...]
secondary and tertiary treatment components. Figure 2.2 shows a schematic diagram of a 

typical plant. 

 



8 
 

 

Figure 2.1: Typical cell structure; (a) prokaryotic cell, (b) eukaryotic cell (Metcalf & 
Eddy, 2003) 
 

 

Figure 2.2: Activated Sludge plant for domestic wastewater (Reynolds and Richards, 
1996) 



9 
 

 

First, the influent would go through bar screening and grit removal mechanisms in 

order to eliminate most of the coarse solids and sand/silt, respectively. Next, the primary 

clarifier would remove a substantial amount of suspended solids through settling, while 

conveying the remainder of the wastewater into the subsequent aeration tanks, where the 

aforementioned biological processes take place. These tanks are well aerated in order to 

ensure the microorganisms digest the organic matter to the best of their abilities. 

Alternatively, an attached growth biological process may be used. Biological treatment is 

followed by a final clarifier that performs further settling to remove the biomass from the 

wastewater. The minimal amount of tertiary treatment shown in this basic treatment 

system illustrates how the mixed liquor is conveyed through a chlorine contact unit 

before finally being discharged into natural water bodies. The amount of tertiary 

treatment processes could be increased based on the needs of the plant (Reynolds and 

Richards, 1996). Differences between this basic treatment system and the Columbiana 

WWTP, along with the exact specifics of its treatment units, are discussed later in this 

chapter. 

2.3 Activated Sludge Process 

 The activated sludge process utilizes a mixed growth of microorganisms 

contained within a fluidized media under aerobic conditions to consume the organic 

material within wastewater as a food source, thereby eliminating it through the process of 

microbial respiration. The mixture of wastewater and the activated sludge process fluids 

are known as mixed liquor, and the suspended solids found within them as mixed liquor 

suspended solids (Reynolds and Richards, 1996). 



10 
 

 In the early 1880’s, Dr. Angus Smith studied the effects of increased aeration of 

wastewater and its correlation with organic matter, and this is considered to be the 

precursor to the modern activated sludge process that is used in biological treatment 

plants all around the world. Further research in the early 1900’s led to better 

understanding of the importance of sludge within aerated tanks (Metcalf & Eddy, 2003). 

 There are three important components to the activated sludge process – a 

reactor containing the aerated and suspended microorganisms; a sedimentation tank for 

solids separation; and a recycling pump to return the solids removed from the liquid-solid 

separation processes to the reactor. Figure 2.3 illustrates how the activated sludge process 

works using these individual components.  

 

 

Figure 2.3: Activated Sludge process flowsheet (Reynolds and Richards, 1996) 

 

The influent from the primary clarifier enters the biological reactor and the 

“mixed liquor” (i.e. mixture of microorganisms and wastewater) is provided with ample 



11 
 

aeration for the digestion of organic matter by microorganisms. The mixed liquor then 

moves to the final clarifier for sedimentation, resulting in the sludge particles settling at 

the bottom of the clarifier. The settled sludge from the final clarifiers is subject to a 

division between wasting and reuse. Some of the settled sludge is recycled back to the 

aeration tank to increase the concentration of microorganisms in the tank, while the rest is 

pumped to a separate unit that handles the digestion of sludge. The recirculation ratio is 

selected to achieve the desired balance of food (organic matter) and microorganisms in 

the biological process tank. The waste sludge usually undergoes a digestion process prior 

to dewatering and disposal. Due to the recurring use of microorganisms in the sludge, this 

process is known as the activated sludge process (Reynolds and Richards, 1996). 

While biological treatment is effective in removing soluble, colloidal, and 

particulate organic substances, nitrification and denitrification, and phosphorous removal, 

the most efficient removal of settleable solids occurs through primary clarification. 

However, in smaller wastewater treatment plants (such as the Columbiana WWTP), this 

step may be omitted, and the system designed in a manner such that the biological 

treatment and the secondary clarification are capable of adequately treating the influent 

without primary sedimentation (Metcalf & Eddy, 2003). 

2.4 Attached Growth Processes 

Attached growth processes can be categorized into non-submerged attached 

growth processes, suspended growth processes with fixed-film packing and submerged 

attached growth processes. These processes can be executed in both aerobic and 

anaerobic settings. In modern days, the packing media is typically made out of plastic or 

some other synthetic material. However, when the technology was initially being 



12 
 

pioneered in the early 1900’s, materials such as rock, gravel, sand, slag, and redwood 

were used (Metcalf & Eddy, 2003). 

The most common non-submerged attached growth process is the trickling filter, 

a method that has been used since the early 1900’s. A trickling filter can be described as a 

non-submerged fixed-film packing unit over which wastewater is distributed. The surface 

of the filter is covered in a biofilm, and as the liquid is “trickled” onto its surface, the 

treatment occurs. Modern plastic media provides a porous structure that allows minimum 

clogging, and maximum air circulation and surface area to volume ratio, ensuring a high 

rate of BOD removal. In typical non-submerged attached growth treatment systems, a 

rotary distributor is used to spray the wastewater onto the media bed, as shown in Figure 

2.4. 

 

 
Figure 2.4: Typical distributors with rotary arms, used to apply wastewater to trickling 
filter packing (Kusters Water, 2014) 
  



13 
 

In the case of suspended growth processes with fixed-film packing, packing 

material is placed in aeration tanks where the activated sludge process takes place in 

order to enhance this process. Usually, the packing material is internally fixed to the 

aeration tank. The addition of media increases the treatment capacity and sludge 

settleability while reducing the production of sludge and solid loadings in the final 

clarifier, hence also reducing the cost of operation. This design substantially reduces the 

size of the operation basin, and improves nitrification and denitrification processes within 

the system (Metcalf & Eddy, 2003). 

Submerged attached growth processes refer to methods that are a relatively new 

form of aerobic treatment.  These are compact units of packed-bed and fluidized-bed 

reactors that do not require secondary clarification and save a great deal of area due to its 

reduced size. Apart from BOD removal, these reactors have the ability to be used for 

purposes of nitrification and denitrification in a smaller scale (Metcalf & Eddy, 2003). 

The IMET system for sludge digestion utilized in this study is essentially a 

suspended growth processes with fixed-film packing. Instead of being fixed to the 

aeration tank, the media is contained in cylindrical modules suspended in the tank, each 

with its own supply of diffused aeration. Figure 2.5 shows an example of a suspended 

growth process with modules similar to the IMET system. 



14 
 

 

Figure 2.5: Schematic of typical Internal Fixed-Packing Attached Growth process 
(Metcalf & Eddy, 2003) 
 
2.5 Sludge Production and Processing 

Sludge can be defined broadly as the solids and bio-solid constituents collected in 

wastewater treatment processes that are typically found in liquid or semi-liquid form. 

Primary, waste-activated, and secondary sludge are some types of sludge that originate 

from different processes in wastewater treatment, and they all have their own unique 

characteristics. Of all the constituents that are removed in these processes, including 

preliminary constituents such as grit and scum, sludge is the constituent of the largest 

volume and this gives major importance to the processes of its disposal. In order to avoid 

adverse effects to public health and environmental welfare, the U.S. Environmental 

Protection Agency (USEPA) enforces strict regulations relating to the proper methods of 

processing, reusing and disposing of all solids (Metcalf & Eddy, 2003). Table 2.1 shows 

some typical physical characteristics of sludge produced from various wastewater 

treatment operations. 

 

Attached Growth Suspended Growth 



15 
 

Table 2.1: Typical solids quantities and concentrations of sludge produced from various 
wastewater treatment operations and processes (Metcalf & Eddy, 2003) 
Treatment Operation or 
Process 

Dry Solids kg/103 m3 Solids Concentration % Dry Solids 
Range Typical Range Typical 

Primary Sedimentation 110-170 150 5-9 6 
Waste Activated Sludge 70-100 80 0.5-1.5 0.8 
Gravity Thickening 60-100 70 2-8 4 
Extended Aeration 80-120 100 1.5-4 2.5 

 

While preliminary operations such as grinding, screening, degritting, and blending 

will take care of the solids at the head of the plant, there are specific processes required 

for the disposal of sludge produced from biological treatment. The disposal of sludge is a 

costly process that needs to be done in an environmentally friendly manner. Therefore, it 

is in the best interest of wastewater treatment plants (and the governmental agencies that 

fund them) to stabilize and reduce the amount of sludge that is required to be disposed.  

Sludge thickening is a common practice used in wastewater treatment plants to 

reduce sludge volume. Thickening is done by increasing the solids content of sludge via 

partial removal of the liquid fraction, usually by means of physical mechanisms. Gravity 

settling and air flotation are commonly used for thickening of primary sludge. However, 

for waste activated sludge, the use of machines such as centrifuges, gravity belts, and 

rotary drums is common. Depending on the type of sludge, thickening can reduce the 

volume by up to a fivefold decrease (Metcalf & Eddy, 2003).  

One of the oldest and most common methods of stabilizing concentrated sludge is 

through anaerobic digestion, where organic and inorganic matter is digested without 

oxygen. There are three main types of chemical and biochemical reactions that occur in 

an anaerobic digestion process – hydrolysis, acidogenesis (creation of soluble organic 

compounds and short-chain organic acids), and methanogenesis (transformation of 

organic acids to methane and carbon dioxide by bacteria). In designing anaerobic 



16 
 

digesters it is important to allow adequate solid and hydraulic retention times, as they are 

directly related to the extent of the aforementioned reactions. The temperatures within 

these digesters are also an important factor of the microbial activities that take place 

within it. Digesters may be designed to operate in mesophilic temperatures (30 to 38°C), 

thermophilic temperatures (50 to 57°C), or a combination of both. The anaerobic 

digestion process produces the basic compound of ammonium bicarbonate during the 

protein breakdown of the raw sludge feed. Therefore, alkalinity concentrations are known 

to be great indicators of solid feed concentrations. Generally, the concentration of 

alkalinity ranges between 2000 to 5000 mg/L as CaCO3 (Metcalf & Eddy, 2003). 

Aerobic digestion is a popular method of treating waste activated sludge in 

smaller scale treatment plants, but recently there have been cases where it has been 

implemented for treatment plants that receive up to 50 MGD (million gallons per day). 

Even though the reduction of volatile solids in aerobic digesters is approximately the 

same compared to anaerobic digesters, the BOD concentrations, odor, fertilizer value of 

sludge, complexity of operation, and capital cost are greatly improved. Normally, the 

temperature at which these digesters operate is between 15 to 20°C, and up to 60 days of 

solids retention time is required in order to meet the regulation for pathogenic reduction 

rate. Tank volume, feed solids concentration, solids reduction, and oxygen requirements 

are important factors in the design of aerobic digesters (Metcalf & Eddy, 2003).  

Aerobic digestion can be considered as an extension of the activated sludge 

process, as the similar concept of microorganisms consuming the available substrate 

takes place within these digesters as well. However, there is no recycling of return 

sludge, and no external food source, causing the microorganism population to consume 



17 
 

its own cytoplasm, a process known as endogenous respiration. The continuation of this 

process for extended periods of time results in the maximum possible digestion of the 

solid sludge content. Of the cell mass within the sludge content, approximately 20 to 25% 

is composed of organic compounds incapable of being biodegraded. The organic matter 

is oxidized aerobically into carbon dioxide, water, and ammonia, and the ammonia is 

converted to nitrate through nitrification during the digestion process. The oxidizable cell 

mass of the sludge content can be represented by C5H7NO2, in the following equations 

which describe the aforementioned processes (Metcalf & Eddy, 2003). 

Biomass destruction: 

C5H7NO2 + 5 O2 → 4CO2 + H2O + NH4HCO3          (2.1) 

Nitrification of ammonia nitrogen: 

NH4
++ 2O2 → NO3 + 2H+ + H2O            (2.2) 

Overall equation with complete nitrification: 

C5H7NO2 + 7O2 → 5CO2 + 3H2O + HNO3            (2.3) 

After digestion, the proper disposal of sludge is imperative for wastewater 

treatment plants. In order for this to be done, the final sludge must be dewatered. 

Reducing the water content of sludge through dewatering processes will result in a less 

costly disposal procedure, due to substantially lower volumes of the final product. 

Furthermore, it is easier to handle dewatered sludge as it is being conveyed to other 

facilities. There is a wide variety of methods for dewatering sludge that are currently 

being used. For smaller scale plants that have sufficient area, drying beds and lagoons 

that utilize natural evaporation or percolation are generally used. For plants with limited 

area available, mechanical methods such as centrifugation (centrifuges), filtration 



18 
 

(industrial vacuum filters), compaction (belt presses), capillary action, and squeezing are 

used (Metcalf & Eddy, 2003). Table 2.2 shows the typical solids content values after 

dewatering processes.  

Table 2.2: Typical solids content data for types of dewatered sludge (Metcalf & Eddy, 
2003) 
Type of Sludge Cake Solids % 

Range Typical 
Total Anaerobically Digested 20-25 22 
Total Aerobically Digested 12-25 18 

 

Finally, the dewatered sludge is dumped in landfills, incinerated or applied to land 

in an environmentally safe manner. Incineration is a commonly used disposal method as 

it results in significant volume reduction and also destroys pathogenic and toxic organic 

compounds completely. Landfilling requires compliance with many regulations prior to 

being considered as an option, although it is often the most cost-effective of the three 

choices. There are many known environmental advantages of land application. By 

applying biosolids onto designated lands, with the proper amount of sunlight and soil 

microorganisms provided, the elimination of pathogenic and toxic substances can be 

achieved. It is also a common practice to distribute land applied sludge to farming 

communities in the area as a form of fertilizer (Metcalf & Eddy, 2003). 

2.6 Nutrients in Wastewater 

In consideration of wastewater influents, nitrogen and phosphorous are two 

nutrients most commonly monitored due to their importance in the growth of 

microorganisms and potential impact on aquatic ecosystems. Treatment plants are often 

required to monitor their concentration levels as they are discharged from the treatment 

facility and also when they are being recycled back within the facility in individual 



19 
 

treatment processes (Metcalf & Eddy, 2003). Table 2.3 shows typical concentration 

values of some nutrients and important constituents contained in wastewater influent and 

their concentrations following the removal processes throughout the plant. 

Table 2.3: Solids concentration data of wastewater constituents at different stages of 
treatment (all units are mg/L) (Metcalf & Eddy, 2003) 

Wastewater Constituent 
Raw 

Concentration 
Range 

Primary Effluent Secondary Effluent 

Conc. Removal % Conc. Removal % 

Total Solids (TS) 390-1230 1322 9 1183 10 
Total Suspended Solids (TSS) 120-400 131 40 9.8 55 
Total Organic Carbon (TOC) 80-260 72 21 14 64 
Ammonia-N 12-45 21 5 9.5 52 
Nitrate-N 0 0.1 0 1.4 0 
Total Kjeldahl Nitrogen (TKN) 20-70 30.6 3 13.9 53 
Phosphorous-P 4-12 5.1 16 3.4 28 

 

Nitrogen is an element found abundantly in the atmosphere, albeit mostly 

inaccessible to organisms in its most common form of dinitrogen gas (N2). Throughout 

the course of becoming a nutrient readily available for biological processes, and finally 

leaving the treatment plant, nitrogen undergoes several chemical transformation 

processes such as nitrification and denitrification. The nitrification process converts the 

ammonia, which is abundantly found in wastewater influent, into nitrite (NO2
-), and the 

nitrite into nitrate (NO3
-). The nitrification process utilizes prokaryotic microorganisms in 

order to oxidize these elements into their subsequent forms, while simultaneously 

supplying the microorganisms with nutrition in their aerated state (Bernhard, 2010). 

Phosphorous is also an important element for the growth of biological organisms, 

that is abundantly found on earth, but in low concentrations in water (MPCA, 2007). 

When it is found in wastewater, it is in compounds of phosphate such as orthophosphate 

(inorganic P), polyphosphate, and organic phosphate. Approximately 20 to 30% of 

inorganic P is removed from wastewater in a typical treatment plant, because this element 



20 
 

is relatively insoluble, and therefore readily adsorbed into the settled solid particles in 

biological treatment (Lusk et al., 2011) 

While nitrogen is largely found in waterways due to agricultural processes, 

mainly from industrially manufactured fertilizers, the contributions of nitrogen to 

municipal wastewater treatment facilities are primarily from human waste (Dr. Scott 

Martin, personal communication, 2014). One third of the total nitrogen in domestic 

wastewaters is typically in organic form, mainly as urea (Lennetech, 2014). Since the 

enforcement of heavy regulations on laundry and kitchen cleaning chemicals productions 

in the 1970’s, the most common contributor of phosphorous in wastewater is human 

waste. Phosphorous concentrations in natural waters are usually low, unless affected by 

fertilizer runoff, sewage discharge or animal waste (Dr. Scott Martin, personal 

communication, 2014). 

In the environment outside the wastewater treatment plant, excessive 

concentrations of nutrients in the discharged effluent may cause severe water quality 

problems. Phosphorous in excess can stimulate the growth of plankton and plant species 

that can subsequently decay and consume large quantities of dissolved oxygen and 

disrupt the equilibrium of the environment (Enger et al., 2002). Similarly, large amounts 

of nitrate in a waterbody can cause a eutrophic growth of algae that is detrimental to the 

sustainability of the ecosystem (Lennetech, 2014). Due to these reasons, biological 

treatment plants may have tertiary processes catered towards removing these elements 